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1.850 GHz 1.855 GHz 100.000 kHz 1.85126 GHz 12.96 dém -22.04 dB 1.911 GHz 1.915 GHz 1.000 MHz 1.91104 GHz -23,18 dBm -10.18 dB
! ~r
( ) J QI e [ ) ) G o

Date: 12.DEC 2016 14:17:35

Date: 12 DEC 2016 14:20:23

CDMA BC1

(RC3 S032)

Lowest Band Edge

Highest Band Edge

Spectrum Z¥|[] Spectrum
Ref Level 29.80 dBm Offset 14.80 d& Mode Auto Sweep Ref Level 29.80 dBm Offset 14.80 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS _SPURIRIE CHYEKABS _ PABS
2| s g x »ABS i PURIOUS_|LINE_ABS PABS
20 dhine _$PURIOUS LINE ABS PABS 20 ghine = i _ABS_
104 /M“JN\M\ 10d /W\J’\.’\\
0 dbr / dBm \
-10 de: -10 dey
"SPURIOUS_LINE_ABS_ g / L
—~ -20 de A <
" “""m% /
=0 M
. \w\w, 40 dom—|— Mn RO
_/v/ ""V\.‘_“ sk \\’\.
s0d
60 d
Start 1.845 GHz 6003 pts Stop 1.855 GHz ) || Start 1.905 GHz 6003 pts Stop 1.915 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
1.845 GHz 1.849 GHz 1.000 MHz 1.84898 GHz -27.64 dém -14.64 dB 1.905 GHz 1.910 GHz 100,000 kHz 1.90845 GHz 13.17 dém -21.83 db
1.849 GHz 1.850 GHz 12,500 kHz 1.85000 GHz -35.82 dém -22.82 dB 1,910 GHz 1.911 GHz 12,500 kHz 1.91000 GHz -33.64 dBm -20.64 dB
1.850 GHz 1.855 GHz 100.000 kHz 1.85120 GHz 13.24 dém -21.76 dB 1.911 GHz 1.915 GHz 1.000 MHz 1.91102 GHz -26.65 dBm -13.65 dB
Y aig
( J ) ( )i ) QD we
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CDMA BC1 (RC3 SO55)

Lowest Band Edge

Highest Band Edge

Spectrum

(=)

Spectrum

Ref Level 29.80 dBm

Offset 14.80 dB Mode Auto Sweep

Ref Level 20.80 dBm  Offset 14.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck _SPURIRHE CHYEKABS _ PABS
, & S_LINE_ABS, ine _$PURIOUS_LINE_ABS PABS
20 bine _$PURIOUS LINE ABS 20 ghine — t _ABS.
ik & i Y 10 d NS
/ \ 0 dBm / \
( -10 di \
S_LINE_ABS } L
s "ﬂmv\d e /i
L
W‘ o M
M W4 \’W\ 40 dem— | e i Y
-50 di
-60 d
Start 1.845 GHz 6003 pts Stop 1.855 GHz | |[['start 1.905 GHz 6003 pts Stop 1.915 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |__Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | PoweraAbs | ALimit
1.845 GHz 1.849 GHz 1.000 MHz 1.84900 GHz -27.44 dBm -14.44 dB 1.905 GHz 1.910 GHz 100,000 kHz 1.00878 GHz 13.16 dem -21.84 dB
1.849 GHz 1.850 GHz 12,500 kHz 1.85000 GHz -35.70 dBm -22.70 dB 1,910 GHz 1.911 GHz 12.500 kHz 1,91000 GHz 33,70 dBm -20.70 dB
1.850 GHz 1.855 GHz 100.000 kHz 1.85131 GHz 13.18 dém -21.82 dB 1.911 GHz 1.915 GHz 1.000 MHz 1.91100 GHz -26.75 dBm -13.75 dB
T -7
¢ JU ) LTI o8 [ ) ] G o8
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SPORTON LAB.

FCC RF Test Report

Report No. : FG672003A

Conducted Spurious Emission

GSM850 (GSM)

GSM850 (EDGE class 8)

Lowest Channel

Lowest Channel

Spectrum

Ref Level 24.50 dém  Offset 14.50 di Mode Auto Sweep

Spectrum

Ref Level 24.50 dBm
SGL Count 10/10

Offset 14.50 db

Mode Auto Sweep

Date: 5,DEC 2016 21:44:28

SGL Count 10/10
@1 Max @1 Max
20 dbit §heck PARS 20 dbifit $heck PAES
Line _$PURIOUS_ ) INE_ABS PABS Line _$PURIOUS_ ) INE_ABS PABS
10 10
0 0
-10 d
SPURIOL
[-20d
-30 -30
-0 50
60 d -60 d
70 70
Start 30.0 MHz 28005 pts Stop 9.0 GHz Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | atimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | atimit |
30.000 MHz 820.000 MHz 1.000 MHz 352.75112 MHz -37,44 dBm 24,44 d8 30.000 MHz 820.000 MHz 1.000 MHz 188.11844 MHz -37,45 dém -24,45 dB
855.000 MHz 1.000 GHz 1,000 MHz 970.76087 MHz -36.43 dém -23.43 d8 855.000 MHz 1.000 GHz 1,000 MHz 867.42754 MHz -36.86 dém -23.86 d8
1.000 GHz 3.000 GHz 1.000 MHz 2.60416 GHz -36.73 dém -23,73 d8 1.000 GHz 3.000 GHz 1.000 MHz 2.16173 GHz -36.53 dem -23.53 d8
3.000 GHz 7.000 GHz 1,000 MHz 6.95526 GHz -32,00 dam -19.00 d8 3.000 GHz 7.000 GHz 1,000 MHz 6.78278 GHz -31,26 dam -18.26 d8
7.000 GHz 9.000 GHz 1,000 MHz 8.06774 GHz -33.78 d8m -20.78 d8 7.000 GHz 9.000 GHz 1,000 MHz 8.02575 GHz -33.46 d8m -20.46 d8
) J ) J

Date: 5,DEC 2016 22.05.04

Middle Channel

Middle Channel

Spectrum

Ref Level 24.50 dm  Offset 14.50 di Mode Auto Sweep

SGL Count 10/10

(@1 Max

20 dbifnit Gheck pAES
Line _§PURIOUS_} INE_ABS

US_LINE_/

Spectrum

Ref Level 24.50 dBm
SGL Count 10/10

Offset 14.50 db Mode Auto Sweep

(@1 Max

20 gbinit §heck

pABS

Line _$PURIOUS_) 1

NE_ABS, PABS

US_LINE_/

) J

Date: 5,DEC 2016 21:45:49

-30
50
60 dB 60 dB
70 70
Start 30.0 MHz 28005 pts Stop 9.0 GHz Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency | __Powerabs | atimit | Rangelow | Rangeup | RBW. | Frequency | __Powerabs | atimit |
30.000 MHz 820.000 MHz 1.000 MHz 349.59270 MHz -37.99 dém 24,99 d& 30.000 MHz 820.000 MHz 1.000 MHz 651.61669 MHz -37.51 dém -24,51d8
855.000 MHz 1.000 GHz 1.000 MHz 891.19565 MHz -36.95 deém -23.95 de 855.000 MHz 1.000 GHz 1.000 MHz 933.44203 MHz -37.13 dém -24.13 d8
1.000 GHz 3.000 GHz 1.000 MHz 1.74678 GHz -36.55 dem -23.55 d8 1.000 GHz 3.000 GHz 1.000 MHz 2.99213 GHz -36.53 deém -23.53 d8
3.000 GHz 7.000 GHz 1,000 MHz 6.95076 GHz -31,44 dam -18.44 d8 3.000 GHz 7.000 GHz 1,000 MHz 6.81427 GHz -31,67 dam -18.67 d8
7,000 GHz 9.000 GHz 1,000 MHz 7.66404 GHz -34.06 d8m -21.06 d8 7,000 GHz 9.000 GHz 1,000 MHz 8.78365 GHz -34,47 d8m -21.47 dB
) J [T

Date: 5,DEC 2016 22.06:25

Highest Channel

Highest Channel

Ref Level 24.50 dm  Offset 14.50 di Mode Auto Sweep

SGL Count 10/10

Spectrum

Ref Level 24.50 dBm
SGL Count 10/10

Offset 14.50 db Mode Auto Sweep

PARS

20 gbinit §heck

Date: 5 DEC 2016 21:47.08

20 dbi §heck PAES
Line _§PURIOUS_| INE_ABS pABS Line _§PURIOUS_| INE_ABS pABS
10 10
0 0
-10 d -10 d
SPURIOUS SPURIOUS_LINE,
[-20 d . [-20 d .
-30 o
S0 S0
60 d8 60 dB
-70 d -70 di
Start 30.0 MHz 28005 pts Stop 9.0 GHz Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit |
30.000 MHz 820.000 MHz 1.000 MHz 492.51124 MHz -37,34 dém 24,34 d8 30.000 MHz 820.000 MHz 1.000 MHz 510.67216 MHz -37.58 dém -24,50 d8
855.000 MHz 1.000 GHz 1.000 MHz 935.32609 MHz -36.38 dém -23.38 d8 855.000 MHz 1.000 GHz 1.000 MHz 875.03623 MHz -37.34 dém -24.34 d8
1.000 GHz 3.000 GHz 1.000 MHz 2.71316 GHz -36.56 dam -23.56 d8 1.000 GHz 3.000 GHz 1.000 MHz 2.93363 GHz -37,26 dem -24,26 d8
3.000 GHz 7.000 GHz 1,000 MHz 6.84027 GHz -31,28 dam -18.28 d8 3.000 GHz 7.000 GHz 1,000 MHz 6.64479 GHz -31.81 dam -18.81 d8
7.000 GHz 9.000 GHz 1,000 MHz 8.82765 GHz -34.10 d8m -21.10 d8 7.000 GHz 9.000 GHz 1,000 MHz 7.29559 GHz -34,27 dBm -21.27 d8
w w
J ) (T[T
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GSM1900 (GSM)

GSM1900 (EDGE class 8)

Lowest Channel

Lowest Channel

Spectrum

Ref Level 25.30 dm  Offset 15.30 di Mode Auto Sweep

SGL Count 10/10

Spectrum

Ref Level 25.30 dBm
SGL Count 10/10

Offset 15.30 db Mode Auto Sweep

Date: 5,DEC 2016 23:32:38

(@1 Max (@1 Max
20 qbipit fheck PAES 20 qbipit fheck PAES
Line _$PURIOUS_| INE_ABS PAES Line _$PURIOUS_| INE_ABS PAES

10 10

0 0

-10

“SPURIOUS_LINE,

“20°d !

30 ‘ 30

S0 50

60 d 60 d

70 70

Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz

Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequenc | __poweraAbs | ALimit | Rangelow | Rangeup | RBW | Frequenc | __poweraAbs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 990.06247 MHz -35,32 d8m -22,32 d8 30.000 MHz 1.000 GHz 1,000 MHz 831.06197 MHz -36,03 d8m -23.03 d8
1.000 GHz 1.845 GHz 1.000 MHz 1.71177 GHz -37.27 dém 24,27 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.33551 GHz -36.27 d8m -23.27 d8
1.915 GHz 3.000 GHz 1,000 MHz 2.93972 GHz -34.70 dém -21,70 d8 1.915 GHz 3.000 GHz 1,000 MHz 2.37654 GHz -35.84 dém 22,84 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.88626 GHz -31.04 dem -18.04 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.03537 GHz -30.78 dem -17.78 d8
7.000 GHz 13.600 GHz 1,000 MHz 13.06143 GHz -32,89 dam -19.80 d8 7.000 GHz 13.600 GHz 1,000 MHz 10.60782 GHz -33,05 dam -20.05 d8
13.600 GHz 19.100 GHz 1,000 MHz 15.09609 GHz -28.56 d8m -15.56 d8 13.600 GHz 19.100 GHz 1,000 MHz 15.59655 GHz -29.14 d8m -16.14 d8
w w
J ] Qi

Date: 5,DEC 2016 23:59.03

Middle Channel

Middle Channel

Spectrum

Ref Level 25.30 dm  Offset 15.30 di Mode Auto Sweep

SGL Count 10/10

(@1 Max

20 dbiit fheck PAES
Line _$PURIOUS_| INE_ABS PAES

10

0

Spectrum
Ref Level 25.30 dBm
SGL Count 10/10

(@1 Max

Offset 15.30 db Mode Auto Sweep

20 dbiit fheck PAES
Line _$PURIOUS_| INE_ABS PAES

10

0

Date: 5,DEC 2016 23:36:38

60 d 60 d
70 70
Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequenc |___Ppowerabs | ALimit | Rangelow | Rangeup | RBW | Frequenc |___Ppowerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 976.48926 MHz -36,47 dém -23.47 d8 30.000 MHz 1.000 GHz 1,000 MHz 748.16842 MHz -36.46 dem -23.46 d8
1,000 GHz 1.845 GHz 1.000 MHz 1.69065 GHz -37.73 dém 2473 d8 1,000 GHz 1.845 GHz 1.000 MHz 1.65771 GHz -36.14 d8m -23.14 d8
1.915 GHz 3.000 GHz 1.000 MHz 2.97837 GHz -36.11 dém -23.11d8 1.915 GHz 3.000 GHz 1.000 MHz 2.38807 GHz -35.04 dém -22.04 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.60230 GHz -29,46 dam -16.46 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.65029 GHz -30.98 dem -17.98 d8
7.000 GHz 13.600 GHz 1,000 MHz 13.21086 GHz -33,15 dam -20.15 d8 7.000 GHz 13.600 GHz 1,000 MHz 10.26842 GHz -32,30 dam -19.30 d8
13.600 GHz 19.100 GHz 1,000 MHz 15.74858 GHz -27.83 d8m -14.83 d8 13.600 GHz 19.100 GHz 1,000 MHz 16.46274 GHz -29.27 dBm -16.27 d8
) J ) J

Date: 6, DEC 2016 00.00:27

Highest Channel

Highest Channel

sctrum

Ref Level 25.30 dém  Offset 15.30 di Mode Auto Sweep

SGL Count 10/10

@1 Max

20 dlifnit $heck PAES
Line _$PURIOUS_| INE_ABS PABS

10

od

Spectrum
Ref Level 25.30 dBm
SGL Count 10/10

(@1 Max

20 difit Gheck PABS
Line _$PURIOUS_| INE_ABS PABS

Offset 15.30 db Mode Auto Sweep

J

Date: 5DEC.2016 23:38.05

-30 I
-50
60 d 60 d
70d 70d
Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
RangeLow | Rangeup | RBW | Frequency |___powerabs | ALimit | RangeLow | Rangeup | RBW | Frequency |___powerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 530.99700 MHz -36.77 dém -23.77.d8 30.000 MHz 1.000 GHz 1,000 MHz 909.59270 MHz -36,87 dém 23,87 d8
1.000 GHz 1.845 GHz 1.000 MHz 1.07369 GHz -37.35 dém -24,35 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.60155 GHz -36.30 d8m -23.30 d8
1.915 GHz 3.000 GHz 1,000 MHz 2.86202 G -35.32 dém -22.32 d8 1,915 GHz 3.000 GHz 1.000 MHz 1.96185 GHz -35.73 dém -22.73 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.53131 GHz -30.75 dém -17.75 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.94926 GHz -30.59 dem -17.59 d8
7.000 GHz 13.600 GHz 1,000 MHz 9.82531 GHz -33,17 d8m -20.17 d8 7.000 GHz 13.600 GHz 1,000 MHz 13.46306 GHz -31,58 dam -18.58 d8
13.600 GHz 19.100 GHz 1,000 MHz 15.86564 GHz -28.01 dém -15.01 d8 13.600 GHz 19.100 GHz 1,000 MHz 15.12005 GHz -29.23 d8m -16.23 d8
w w ]
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WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

Spectrum #

Ref Level 24.50 dm  Offset 14.50 d&

SGL Count 10/10

Mode Auto Sweep

(@1 Max

Spectrum
Ref Level 25.30 d&m
SGL Count 10/10

(@1 1ax

Offset 15.30 d8 Mode Auto Sweep

20 abifit gheck PARS 20 qhifit gheck PAES
Line _$PURIOUS_| INE_ABS PABS EPURIOUS_| INE_ABS. PAES
104d 104
0 od
US_LINE_ABS, 5_LINE_AB5
30
-50 di
60
-60
70
70 d S
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Rangelow | RangeUp | RBW 1 Frequency |___Powerabs | ALimit |
Rangelow | Rangeup | RBW | Frequenc: | __PowerAbs | ALimit | 1.000 GHz 1.000 MHz 686.11044 MHz -36.62 dBm -23.62 di
30.000 MHz 820,000 MHz 1.000 MHz 818.61819 MHz -33.35 dém -20.35 dé 1.000 GHz 1.845 GHz 1.000 MHz 1.84352 GHz -32,32 dém -19.32.de
855,000 MHz 1.000 GHz 1.000 MHz 860.76087 MHz -36.83 dém -23.83 d8 1.915 GHz 3.000 GHz 1.000 MHz 2.88358 GHz -35.71 dém 71d8
1.000 GHz 3.000 GHz 1.000 MHz 2,97663 GHz -37.03 dém -24.03 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.06187 GHz -29.92 dBm -16.92 de
3.000 GHz 7.000 GHz 1.000 MHz 6.87427 GHz -30.06 dém -17.06 dé 7.000 GHz 13.600 GHz | 1.000 MHz 12.45427 GHz -32.16 dém -19.16 d8.
7.000 GHz 9.000 GHz 1.000 MHz 8.96788 GHz -34.00 dBm -21.00 dB 13.600 GHz 19.100 GHz 1.000 MHz 15.54116 GHz -28.97 dém -15.97 dB
( ) ) T ea ( 1 J -
Date: 5 DEC.2016 222553 Date: 5 DEC.2016 22.49.08
Spectrum on Spectrum # 2
Ref Level 24.50 d8m  Offset 14.50 dB Mode Auto Sweep Ref Level 25.30 d8m  Offset 15.30 d& Mode Auto Sweep
SGL Count 10/10 SGL Count 10/10
(@1 Max CRED
20 gL gheck PARS 20 qhiit gheck PAES
Line _$PURIOUS_| INE_ABS PABS Line _$PURIOUS_| INE_ABS PAES
10 104
0 0
5_LINE_ABS S_LINE_ABS,
o 30
-50 di
50
60
-60
70
70 d B
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Rangelow | RangeUp | RBW 1 Frequency |___Powerabs | ALimit |
Rangelow | Rangeup | RBW | Frequenc | _PpowerAbs |  atimit | 30.000 MHz 1.000 GHz 1.000 MHz 084.24538 MHz -36.85 dBm -23.85 dB.
30.000 MHz 820,000 MHz 1.000 MHz 796.11444 MHz -37.82 dém -24.82 dB 1.000 GHz 1.845 GHz 1.000 MHz 1.79665 GHz -36.77 dém
855,000 MHz 1.000 GHz 1.000 MHz 957.35507 MHz -37.39 dém -24,39 dB 1.915 GHz 3.000 GHz 1.000 MHz 2.63474 GHz -35,65 dém
1.000 GHz 3.000 GHz 1.000 MHz 1.98725 GHz -36.57 dém -23,57 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.74678 GHz -30.79 dBm
3.000 GHz 7.000 GHz 1.000 MHz 6.83627 GHz -31.02 dém -18.02 dé 7.000 GHz 13.600 GHz | 1.000 MHz 13.45976 GHz -32.89 dém
7.000 GHz 9.000 GHz 1.000 MHz 7.99150 GHz -33.93 dém -20.93 dB 13.600 GHz 19.100 GHz 1.000 MHz 16.42582 GHz -29.41 dém
( ) ) TITHID o )4 J

Date: 5 DEC.2016 22.27:15

Date: 5 DEC.2016 22.50.33

Highest Channel

Highest Channel

Spectrum

Ref Level 24.50 dam  Offset 14.50 d&

SGL Count 10/10

Mode Auto Sweep

*

Ref Level 25.30 dam
SGL Count 10/10

Spectrum

Offset 15.30 d& Mode Auto Sweep

(@1 Max (@1 ax
20 dbifit fheck 20 dbimit heck PABS
Line _$PURIOUS_| INE_ABS Line _$PURIOUS_| INE_ABS PARS
10 10 di
0 0
LINE_ABS,
-30
-50
-60
-60
70d
704 il
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Rangelow | RangeUp | RBW 1 Frequenc: |___Powerabs | ALimit |
Rangelow | RangeUp | RBW | Frequency | powerabs | ALimit | 30.000 MHz 1.000 GHz 1.000 MHz 811.67166 MHz -36.687 dBm -23.87 dB
30.000 MHz 820,000 MHz 1,000 MHz 379.20290 MHz ~37.60 dém -24.60 d& 1.000 GHz 1.845 GHz 1.000 MHz 1.79749 GHz -36.16 dém -23.16 dB
855.000 MHz 1.000 GHz 1.000 MHz 965.97826 MHz -37.28 deém -24.28 d8 1.915 GHz 3.000 GHz 1.000 MHz 1.91520 GHz -25.20 dBm -12.20 d8
1.000 GHz 3.000 GHz 1.000 MHz 280515 GHz -35.91 dem -22,91 d8 3.000 GHz 7.000 GH2 1.000 MHz 6.87077 GHz -30.69 dBm -17.69 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.74428 GHz -31.60 dem -18.60 d8 7.000 GHz 13.600 GHz | 1.000 MHz 12,28552 GH2 -32.71 dem -19.71 d8
7,000 GHz 9.000 GHz 1.000 MHz 7.94401 GHz -21.07 d8 13.600 GHz 19.100 GHz 1.000 MHz 15.03677 GHz -29.12 dém -16.12 dB
( N J T we N J ]
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WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

Spectrum

Ref Level 30.00 dm  Offset 15.30 d& Mode Auto Sweep
SGL Count 10/10

@1 Max
Limit qheck PARS
20 dblfe—RPLRIOUS L INE ARS
10d
0
10 di
| SPURIOUS_LINE_ABS_
20 |
50
60 di
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Range Low | RBW | |___Ppowerabs | ALimit |
30.000 MHz 1.000 MHz 328.85307 MHz -37.39 dém -24.39 d8
1.000 GHz 1.000 MHz 1.70482 GHz
1.760 GH2 1.000 MHz 2.87144 GHz
3.000 GHz 1.000 MHz 6.69179 GHz
7.000 GHz 1.000 MHz 13.25423 GHz
13.600 GHz 18.000 GHz 1.000 MHz 15.66958 GHz
w

Date: 5 DEC.2016 2312:55

Middle Channel

Spectrum

Ref Level 30.00 d8m  Offset 15.30 d& Mode Auto Sweep
SGL Count 10/10

Limit heck PARS
20 gbife—fPURIOUS | INE_ABS P
104d
od

-0
-60 d
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW 1 |___Powerabs | ALimit |
30.000 MHz 1.000 2 1.000 MHz B855.78461 MHz -36.00 dem -23.00 d8
1.000 GHz 1.000 MHz 1.57693 GHz 6 -23.76 d8.
1.760 GHz 1.000 MHz 2.99930 GHz -22.16 d8
3.000 GHz 1.000 MHz 6.70779 GHz -16.66 d8
7.000 GHz 1.000 MHz 8.45637 GHz -19.76 d8
13.600 GHz 1.000 MHz 15.75255 GHz -15.46 d8
) "

Date: 5 DEC.2016 23:14:21

Highest Channel

Spectrum #
Ref Level 30.00 d8m Offset 15.30 d8 Mode Auto Sweep
SGL Count 10/10

@1 Max

Limit Gheck
20 dblfe—RPLRIOUS L INE_ARS
10
0d
S_LINE_ABS_
-30
-50
-60 d
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency | PowerAbs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 861.94653 MHz -36.60 dem -23.60 d8
1.000 GHz 1.708 GHz 1.000 MHz 1.33841 GHz 71 dém -24.71d8
1.760 GHz 3.000 2 1.000 MHz 1.76008 GHz -25.86 deém -12.86 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.49481 GHz -31.60 dem -18.60 dB
7.000 GHz 6 1.000 MHz 13.13025 GHz = 95 dém -17.95 d8
13.600 GHz 1.000 MHz 15.85908 GHz dbm -15.44 dB
W
L A0 J

Date: 5 DEC.2016 23.15.42
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SPORTON LAB.

FCC RF Test Report

Report No. : FG672003A

CDMA BCO (RC1 SO55)

CDMA BC1 (RC1 SO55)

Lowest Channel

Lowest Channel

Spectrum

Ref Level 24.50 dBm  Offset 14.50 dB Mode Auto Sweep
SGL Count 10/10

(@1 Max

Spectrum

Ref Level 24.80 dém  Offset 14.80 dB
SGL Count 10/10

Mode Auto Sweep

Date 12DEC 2016 13:35:25

20 dbiit ¢heck 20 dbiit Gheck PAE
Line _$PURIOUS_|INE_ABS Line _$PURIOUS_} INE_ABS PA
10 10d
0 0
-10 =
SPURIOUS.,LINE_ABS__ LINE_
20
04 -30
ml' m‘ ' " 50
S0
60
60
70d
70 d
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Rangelow | Rangeup | RBW. | Frequency Power Abs _| Auimit |
Rangelow | Rangeup | RBW I} Frequenc | Ppowerabs | Alimit | 30.000 MHz 1.000 GHz 1,000 MHz 097.81853 MHz -37.08 dBm -24,08 d8.
30.000 MHz 620.000 MHz 1.000 MHz 819.80260 MHz -37.62 dém -24.62 dB 1.000 GHz 1.845 GHz 1.000 MHz 1.79623 GHz -38.23 dém -25.23 d8
855.000 MHz 1.000 GHz 1.000 MHz 991.41304 M -37.33 dém -24.33 d8 1.915 GHz 3.000 GHz 1.000 MHz 2.63243 GHz -35.66 dém 66 dB
1,000 GHz 3.000 GHz 1.000 MHz 2.65867 GHz -36.74 dém -23.74 de 3.000 GHz 7.000 GHz 1.000 MHz 6.42032 GHz -32.34 dém -19.34 de
3,000 GHz 7.000 GHz 1,000 MHz 6.44482 GHz -33,54 dém -20.54 de 7.000 GHz 13.600 GHz 1,000 MHz 13.29666 GHz -32,06 dém -15.06 de
7.000 GHz 9.000 GHz 1,000 MHz 7.07562 GHz -33.51 dém -20.51 d8 13.600 GHz 19.100 GHz 1,000 MHz 16.62577 GHz -29.17 dém -16.17 d8
Date 12DEC 2016 13:33.56 Date 12DEC 2016 14:43.04
Spectrum = Spectrum
Ref Level 24.50 dBm  Offset 14.50 db Mode Auto Sweep Ref Level 24.80 dBm  Offset 14.80 dB Mode Auto Sweep
SGL Count 10/10 SGL Count 10/10
(@1 Max (@1 Max
20 gbigit Gheck 20 gbiait Gheck PABS
Line _$PURIOUS_LINE_ABS Line _$PURIOUS_} INE_ABS PAES
10 10d
0 0
-10 =
| sPURIOUS. Line_ABS_ _LINE
20
30 d -30
50
i
60
60
70d
70.d
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Rangelow | RangeUp | RBW. | Frequency |___Powerabs | ALimit
Rangelow | Rangeup | RBW | Frequenc | PpowerAbs | ALimit | 30.000 MHz 1.000 GHz 1,000 MHz 007.16892 MHz -36.98 dBm -23.98 dB
30.000 MHz 620.000 MHz 1.000 MHz 450.14243 MHz -37.91 dém -24.81 d8 1,000 GHz 1.845 GHz 1.000 MHz 1.79158 GHz -38.44 dém
855.000 MHz 1.000 GHz 1.000 MHz 870.83333 MHz -37.44 dém -24.44 dB 1.915 GHz 3.000 GHz 1.000 MHz 2.66267 GHz -35,80 dém
1,000 GHz 3.000 GHz 1.000 MHz 2.82190 GHz -36.98 dém -23,98 de 3.000 GHz 7.000 GHz 1.000 MHz 6.67879 GHz -31.16 dém
3,000 GHz 7.000 GHz 1,000 MHz 6.57780 GHz -33,59 dém -20.59 de 7.000 GHz 13.600 GHz 1,000 MHz 11.91500 GHz -32,03 dém
7.000 GHz 9.000 GHz 1.000 MHz 7.88801 GHz -34.11 dém -21.11 d8 13.600 GHz 19.100 GHz 1,000 MHz 15.91317 GHz -29.55 dBm

Date 12DEC 2016 14:44.44

Highest Channel

Highest Channel

Spectrum

Ref Level 24.50 dém  Offset 14.50 d@
SGL Count 10/10

Mode Auto Sweep

Spectrum #

Ref Level 24.80 dém  Offset 14.80 d@
SGL Count 10/10

Mode Auto Sweep

Dete: 12DEC 2016 13:36:51

01 1ax (@1 Max
20 gl Gheck PAES 20 dbiit §heck PAES
Line _§PURIOUS_| INE_ABS pakS Line _§PURIOUS_| INE_ABS. PAES
10 df 10 di
0 0
-10 -
PURIOUS_LINE_ABS_ i
04 -30
-s0
60
-0
J0d
-70
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Rangelow | RangeUp | RBW. | Frequency | __Powerabs |  atimit |
Rangelow | Rangeup | RBW I} Frequency | __PowerAbs | ALimit | 30.000 MHz 1.000 GHz 1,000 MHz 875.17421 MHz -37.18 dBm -24.18 d&
30.000 MHz 820.000 MHz 1.000 MHz 145.47976 MHz -37.81 dém -24.81d8 1.000 GHz 1.845 GHz 1.000 MHz 1.81438 GHz -38.98 d8m -25.98 dB
855.000 MHz 1.000 GHz 1.000 MHz 938.87681 M| -37.22 dém -24,22 d8 1.915 GHz 3.000 GHz 1.000 MHz 2.75760 GHz -36.39 dém -23.39 d8
1.000 GHz 3.000 GHz 1.000 MHz 2.84814 GHz -36.86 dem -23,86 de 3.000 GHz 7.000 GHz 1.000 MHz 6.34083 GHz -31.82 dém -18.82 de
3.000 GHz 7.000 GHz 1,000 MHz 6.72378 GHz -32.67 dém -19.67 d& 7.000 GHz 13.600 GHz 1,000 MHz 12.62963 GHz -32,90 dem -19.90 d&
7.000 GHz 9.000 GHz 1.000 MHz 8.52118 GHz -34.29 dém -21.29 d8 13.600 GHz 19.100 GHz 1.000 MHz 18.34714 GHz -29.29 deém -16.29 d8
L U J ( U J TN o

Date: 12DEC 2016 14:46:12

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX . 86-0512-5790-0958

FCC ID : P7TQVM-08

Page Number 1 A37 of A4l
Report Issued Date : Feb. 17, 2017
Report Version : Rev. 01

Report Template No.: BU5-FG22/24/27 \ersion 1.2



saronis. FCC RF Test Report

Report No. : FG672003A

Frequency Stability

Test Conditions Middle Channel G(Zl\gsf)o (ED(éSENcI:EI;e?sos 8) 2L5|Fr)np|':n
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0036 0.0287
40 Normal Voltage 0.0024 0.0024
30 Normal Voltage 0.0084 0.0359
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0048 0.0191
0 Normal Voltage 0.0048 0.0263
110 Normal Voltage 0.0072 0.0347 PASS
-20 Normal Voltage 0.0012 0.0395
-30 Normal Voltage 0.0036 0.0323
20 Maximum Voltage 0.0000 0.0347
20 Normal Voltage 0.0096 0.0311
20 Battery End Point 0.0072 0.0215
Test Conditions Middle Channel G(SGMsll\%JO (EDGGSIQ/Icll?i(;(; 8) NI:)itrzitz
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0043 0.0181
40 Normal Voltage 0.0005 0.0191
30 Normal Voltage 0.0191 0.0053
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0027 0.0165
0 Normal Voltage 0.0016 0.0027
-10 Normal Voltage 0.0154 0.0197 PASS
-20 Normal Voltage 0.0000 0.0021
-30 Normal Voltage 0.0149 0.0218
20 Maximum Voltage 0.0138 0.0181
20 Normal Voltage 0.0128 0.0122
20 Battery End Point 0.0048 0.0186
Note:

1. Normal Voltage = 3.82V.

; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage =4.35 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX . 86-0512-5790-0958

FCC ID : P7TQVM-08
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saronis. FCC RF Test Report

Report No. : FG672003A

Test Conditions Middle Channel Xéﬂ?ﬂggiggs\; 2L5|Fr)np|':n
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0012
40 Normal Voltage 0.0191
30 Normal Voltage 0.0179
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0060
0 Normal Voltage 0.0239
110 Normal Voltage 0.0215 PASS
-20 Normal Voltage 0.0036
-30 Normal Voltage 0.0155
20 Maximum Voltage 0.0048
20 Normal Voltage 0.0203
20 Battery End Point 0.0143
Test Conditions Middle Channel Xéﬁ%ﬂggzgg;; NI:)I»:T:;_
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0048
40 Normal Voltage 0.0037
30 Normal Voltage 0.0032
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0011
0 Normal Voltage 0.0043
-10 Normal Voltage 0.0021 PASS
-20 Normal Voltage 0.0064
-30 Normal Voltage 0.0027
20 Maximum Voltage 0.0053
20 Normal Voltage 0.0032
20 Battery End Point 0.0016
Note:

1. Normal Voltage = 3.82V.

; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage =4.35 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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saronis. FCC RF Test Report

Report No. : FG672003A

Test Conditions Middle Channel \(All?cli/lDCMfzgaKnbcz)ls\)/ lenltrzltz.
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0121
40 Normal Voltage 0.0139
30 Normal Voltage 0.0023
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0092
0 Normal Voltage 0.0063
110 Normal Voltage 0.0029 PASS
-20 Normal Voltage 0.0052
-30 Normal Voltage 0.0017
20 Maximum Voltage 0.0087
20 Normal Voltage 0.0012
20 Battery End Point 0.0081
Note:

1. Normal Voltage = 3.82V.

; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage =4.35 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX . 86-0512-5790-0958

FCC ID : P7TQVM-08

Page Number

1 A40 of A4l

Report Issued Date : Feb. 17,2017

Report Version

. Rev. 01

Report Template No.: BU5-FG22/24/27 Version 1.2




saronis. FCC RF Test Report

Report No. : FG672003A

Test Conditions Middle Channel Ca“)fé_ﬁrc):o 2L5|Fr)np|':n
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0263
40 Normal Voltage 0.0167
30 Normal Voltage 0.0227
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0275
0 Normal Voltage 0.0012
110 Normal Voltage 0.0036 PASS
-20 Normal Voltage 0.0167
-30 Normal Voltage 0.0036
20 Maximum Voltage 0.0191
20 Normal Voltage 0.0155
20 Battery End Point 0.0060
Test Conditions Middle Channel C?ﬂg.?_gl NI:)itn;itz
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0016
40 Normal Voltage 0.0027
30 Normal Voltage 0.0048
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0021
0 Normal Voltage 0.0005
-10 Normal Voltage 0.0112 PASS
-20 Normal Voltage 0.0043
-30 Normal Voltage 0.0128
20 Maximum Voltage 0.0032
20 Normal Voltage 0.0043
20 Battery End Point 0.0096

Note:

1. Normal Voltage = 3.82V ; Battery End Point (BEP) = 3.5V ; Maximum Voltage =4.35 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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saronis. FCC RF Test Report

Report No. : FG672003A

Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

GSM850 (GSM)

Frequenc ERP Limit Over SPA S.G. TX Cable | TX Antenna Polarization
Channel (I?/IHz)y (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1648 -36.61 -13 -23.61 -43.28 -38.93 1.33 5.80 H
2472 -38.55 -13 -25.55 -51.06 -41.72 1.58 6.90 H
3294 -67.33 -13 -54.33 -76.54 -70.83 1.85 7.50 H
Lowest
1648 -39.23 -13 -26.23 -45.69 -41.55 1.33 5.80 \%
2472 -40.40 -13 -27.40 -52.02 -43.57 1.58 6.90 \%
3294 -68.21 -13 -55.21 -77.23 -71.71 1.85 7.50 \%
1672 -44 .31 -13 -31.31 -50.48 -46.63 1.33 5.80 H
2508 -39.50 -13 -26.50 -51.92 -42.67 1.58 6.90 H
3345 -68.67 -13 -55.67 -77.88 -72.17 1.85 7.50 H
Middle
1672 -48.96 -13 -35.96 -54.4 -51.28 1.33 5.80 \%
2508 -40.31 -13 -27.31 -51.95 -43.48 1.58 6.90 \%
3345 -68.42 -13 -55.42 -77.44 -71.92 1.85 7.50 \%
1698 -36.73 -13 -23.73 -43.40 -39.05 1.33 5.80 H
2546 -40.09 -13 -27.09 -52.45 -43.26 1.58 6.90 H
3396 -67.28 -13 -54.28 -76.49 -70.78 1.85 7.50 H
Highest
1698 -42.80 -13 -29.80 -48.94 -45.12 1.33 5.80 \%
2546 -45.02 -13 -32.02 -55.98 -48.19 1.58 6.90 \%
3396 -67.94 -13 -54.94 -76.96 -71.44 1.85 7.50 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronis. FCC RF Test Report

Report No. : FG672003A

GSM850 (EDGE class 8)

Frequenc ERP Limit Over SPA S.G. TX Cable | TX Antenna Polarization
Channel (I?/IHz)y (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1648 -56.30 -13 -43.30 -60.01 -58.62 1.33 5.80 H
2472 -42.63 -13 -29.63 -54.57 -45.80 1.58 6.90 H
3294 -67.46 -13 -54.46 -76.67 -70.96 1.85 7.50 H
Lowest
1648 -65.14 -13 -52.14 -67.01 -67.46 1.33 5.80 \%
2472 -47.89 -13 -34.89 -58.14 -51.06 1.58 6.90 \%
3300 -68.31 -13 -55.31 -77.33 -71.81 1.85 7.50 \%
1672 -41.52 -13 -28.52 -47.93 -43.84 1.33 5.80 H
2508 -46.11 -13 -33.11 -57.43 -49.28 1.58 6.90 H
3345 -67.43 -13 -54.43 -76.64 -70.93 1.85 7.50 H
Middle
1672 -45.31 -13 -32.31 -51.36 -47.63 1.33 5.80 \%
2508 -51.31 -13 -38.31 -60.33 -54.48 1.58 6.90 \%
3345 -68.82 -13 -55.82 -77.84 -72.32 1.85 7.50 \%
1698 -39.76 -13 -26.76 -46.23 -42.08 1.33 5.80 H
2546 -37.70 -13 -24.70 -50.31 -40.87 1.58 6.90 H
3396 -67.74 -13 -54.74 -76.95 -71.24 1.85 7.50 H
Highest
1698 -48.55 -13 -35.55 -54.06 -50.87 1.33 5.80 \%
2546 -50.25 -13 -37.25 -59.79 -53.42 1.58 6.90 \%
3396 -67.73 -13 -54.73 -76.75 -71.23 1.85 7.50 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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Report No. : FG672003A

GSM1900 (GSM)

Frequenc EIRP Limit Over SPA S.G. TX Cable | TX Antenna Polarization
Channel (I?/IHz)y (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3702 -61.94 -13 -48.94 -76.18 -63.65 5.08 6.80 H
5550 -53.10 -13 -40.10 -69.90 -54.77 8.03 9.70 H
7400.8 -56.10 -13 -43.10 -77.40 -58.48 9.43 11.81 H
Lowest
3702 -60.65 -13 -47.65 -73.08 -62.36 5.08 6.80 \%
5550 -47.36 -13 -34.36 -64.45 -49.03 8.03 9.70 \%
7400.8 -56.31 -13 -43.31 -77.45 -58.69 9.43 11.81 \%
3762 -61.78 -13 -48.78 -76.02 -63.49 5.08 6.80 H
5640 -57.43 -13 -44.43 -74.23 -59.10 8.03 9.70 H
7520 -56.59 -13 -43.59 -77.89 -58.97 9.43 11.81 H
Middle
3762 -63.20 -13 -50.20 -75.63 -64.91 5.08 6.80 \%
5640 -49.92 -13 -36.92 -67.01 -51.59 8.03 9.70 \%
7518 -56.13 -13 -43.13 -77.27 -58.51 9.43 11.81 \%
3819 -56.53 -13 -43.53 -70.77 -58.24 5.08 6.80 H
5730 -48.14 -13 -35.14 -64.94 -49.81 8.03 9.70 H
7638 -50.45 -13 -37.45 -71.75 -52.83 9.43 11.81 H
Highest
3816 -58.33 -13 -45.33 -70.76 -60.04 5.08 6.80 \%
5730 -45.60 -13 -32.60 -62.69 -47.27 8.03 9.70 \%
7638 -50.69 -13 -37.69 -71.83 -53.07 9.43 11.81 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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Report No. : FG672003A

GSM1900 (EDGE class 8)

Frequenc EIRP Limit Over SPA S.G. TX Cable | TX Antenna Polarization
Channel (I?/IHz)y (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3700 -55.89 -13 -42.89 -70.13 -57.60 5.08 6.80 H
5550 -49.56 -13 -36.56 -66.36 -51.23 8.03 9.70 H
7400 -50.62 -13 -37.62 -71.92 -53.00 9.43 11.81 H
Lowest
3700 -55.97 -13 -42.97 -68.4 -57.68 5.08 6.80 \%
5550 -43.12 -13 -30.12 -60.21 -44.79 8.03 9.70 \%
7398 -49.44 -13 -36.44 -70.58 -51.82 9.43 11.81 \%
3762 -56.39 -13 -43.39 -70.63 -58.10 5.08 6.80 H
5640 -51.79 -13 -38.79 -68.59 -53.46 8.03 9.70 H
7518 -50.63 -13 -37.63 -71.93 -53.01 9.43 11.81 H
Middle
3760 -58.28 -13 -45.28 -70.71 -59.99 5.08 6.80 \%
5640 -45.17 -13 -32.17 -62.26 -46.84 8.03 9.70 \%
7518 -50.97 -13 -37.97 -72.11 -53.35 9.43 11.81 \%
3822 -56.05 -13 -43.05 -70.29 -57.76 5.08 6.80 H
5730 -52.71 -13 -39.71 -69.51 -54.38 8.03 9.70 H
7638 -49.79 -13 -36.79 -71.09 -52.17 9.43 11.81 H
Highest
3822 -57.80 -13 -44.80 -70.23 -59.51 5.08 6.80 \%
5730 -49.22 -13 -36.22 -66.31 -50.89 8.03 9.70 \%
7638 -50.13 -13 -37.13 -71.27 -52.51 9.43 11.81 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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WCDMA Band V(RMC 12.2Kbps)

Frequenc ERP Limit Over SPA S.G. TX Cable | TX Antenna Polarization
Channel (I?/IHz)y (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1650 -55.12 -13 -42.12 -59.20 -57.44 1.33 5.80 H
2476 -57.84 -13 -44.84 -67.19 -61.01 1.58 6.90 H
3306 -68.23 -13 -55.23 -77.44 -71.73 1.85 7.50 H
Lowest
1654 -62.17 -13 -49.17 -64.04 -64.49 1.33 5.80 \%
2482 -58.33 -13 -45.33 -66.3 -61.50 1.58 6.90 \%
3306 -67.73 -13 -54.73 -76.75 -71.23 1.85 7.50 \%
1672 -66.87 -13 -53.87 -69.47 -69.19 1.33 5.80 H
2506 -55.59 -13 -42.59 -64.94 -58.76 1.58 6.90 H
3348 -67.84 -13 -54.84 -77.05 -71.34 1.85 7.50 H
Middle
1672 -68.52 -13 -55.52 -70.39 -70.84 1.33 5.80 \%
2506 -56.14 -13 -43.14 -64.11 -59.31 1.58 6.90 \%
3348 -68.05 -13 -55.05 -77.07 -71.55 1.85 7.50 \%
1694 -68.72 -13 -55.72 -71.32 -71.04 1.33 5.80 H
2542 -56.14 -13 -43.14 -65.49 -59.31 1.58 6.90 H
3384 -68.05 -13 -55.05 -77.26 -71.55 1.85 7.50 H
Highest
1694 -69.52 -13 -56.52 -71.39 -71.84 1.33 5.80 \%
2536 -56.69 -13 -43.69 -64.66 -59.86 1.58 6.90 \%
3384 -68.15 -13 -55.15 -77.17 -71.65 1.85 7.50 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronis. FCC RF Test Report

Report No. : FG672003A

WCDMA Band II(RMC 12.2Kbps)

Frequenc EIRP Limit Over SPA S.G. TX Cable | TX Antenna Polarization
Channel (I?/IHz)y (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3702 -56.88 -13 -43.88 -71.12 -58.59 5.08 6.80 H
5557 -55.33 -13 -42.33 -72.13 -57.00 8.03 9.70 H
7408 -50.99 -13 -37.99 -72.29 -53.37 9.43 11.81 H
Lowest
3704 -59.00 -13 -46.00 -71.43 -60.71 5.08 6.80 \%
5557 -54.57 -13 -41.57 -71.66 -56.24 8.03 9.70 \%
7410 -51.46 -13 -38.46 -72.6 -53.84 9.43 11.81 \%
3762 -56.85 -13 -43.85 -71.09 -58.56 5.08 6.80 H
5640 -55.11 -13 -42.11 -71.91 -56.78 8.03 9.70 H
7520 -50.81 -13 -37.81 -72.11 -53.19 9.43 11.81 H
Middle
3760 -58.47 -13 -45.47 -70.9 -60.18 5.08 6.80 \%
5640 -52.69 -13 -39.69 -69.78 -54.36 8.03 9.70 \%
7518 -50.69 -13 -37.69 -71.83 -53.07 9.43 11.81 \%
3816 -56.46 -13 -43.46 -70.70 -58.17 5.08 6.80 H
5722 -55.15 -13 -42.15 -71.95 -56.82 8.03 9.70 H
7630 -50.92 -13 -37.92 -72.22 -53.30 9.43 11.81 H
Highest
3815 -57.55 -13 -44.55 -69.98 -59.26 5.08 6.80 \%
5724 -55.48 -13 -42.48 -72.57 -57.15 8.03 9.70 \%
7632 -51.25 -13 -38.25 -72.39 -53.63 9.43 11.81 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronis. FCC RF Test Report

Report No. : FG672003A

WCDMA Band IV(RMC 12.2Kbps)

Frequenc EIRP Limit Over SPA S.G. TX Cable | TX Antenna Polarization
Channel (I?/IHz)y (dBm) (dBm) Limit Reading Power loss Gain (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3426 -68.11 -13 -55.11 -77.01 -72.08 4.87 8.84 H
5136 -65.31 -13 -52.31 -76.24 -66.75 7.70 9.14 H
6852 -59.39 -13 -46.39 -77.86 -61.07 8.98 10.66 H
Lowest
3426 -64.60 -13 -51.60 -76.22 -68.57 4.87 8.84 \%
5136 -60.22 -13 -47.22 -74.27 -61.66 7.70 9.14 \%
6852 -60.03 -13 -47.03 -78.05 -61.71 8.98 10.66 \%
3468 -68.19 -13 -55.19 -77.09 -72.16 4.87 8.84 H
5196 -65.73 -13 -52.73 -76.66 -67.17 7.70 9.14 H
6930 -59.55 -13 -46.55 -78.02 -61.23 8.98 10.66 H
Middle
3468 -65.38 -13 -52.38 =77 -69.35 4.87 8.84 \%
5196 -59.49 -13 -46.49 -73.54 -60.93 7.70 9.14 \%
6930 -59.92 -13 -46.92 -77.94 -61.60 8.98 10.66 \%
3504 -67.77 -13 -54.77 -76.67 -71.74 4.87 8.84 H
5256 -65.86 -13 -52.86 -76.79 -67.30 7.70 9.14 H
7008 -59.80 -13 -46.80 -78.27 -61.48 8.98 10.66 H
Highest
3504 -65.58 -13 -52.58 -77.2 -69.55 4.87 8.84 \%
5256 -58.40 -13 -45.40 -72.45 -59.84 7.70 9.14 \%
7008 -60.20 -13 -47.20 -78.22 -61.88 8.98 10.66 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronis. FCC RF Test Report
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CDMA BCO(1xRTT)
Channel FTEAL:_E”; y (EBRnPw) (I(_jig::]t) I(_)l\rlflrt Reifj?ng P(S).vf/;(ler Txlfsasble ” gr;?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
1650 -68.46 -13 -55.46 -71.06 -70.78 1.33 5.80 H
2474 -54.75 -13 -41.75 -64.10 -57.92 1.58 6.90 H
3297 -66.30 -13 -53.30 -75.51 -69.80 1.85 7.50 H
Lowest
1650 -67.94 -13 -54.94 -69.81 -70.26 1.33 5.80 \Y,
2474 -54.47 -13 -41.47 -62.44 -57.64 1.58 6.90 \Y,
3300 -67.14 -13 -54.14 -76.16 -70.64 1.85 7.50 \Y,
1672 -64.95 -13 -51.95 -67.55 -67.27 1.33 5.80 H
2510 -59.15 -13 -46.15 -68.50 -62.32 1.58 6.90 H
_ 3345 -66.47 -13 -53.47 -75.68 -69.97 1.85 7.50 H
Middie 1672 -68.92 -13 -55.92 -70.79 -71.24 1.33 5.80 \Y,
2510 -58.70 -13 -45.70 -66.67 -61.87 1.58 6.90 Y,
3345 -66.68 -13 -53.68 -75.7 -70.18 1.85 7.50 Y,
1696 -63.96 -13 -50.96 -66.56 -66.28 1.33 5.80 H
2544 -56.22 -13 -43.22 -65.57 -59.39 1.58 6.90 H
3393 -67.26 -13 -54.26 -76.47 -70.76 1.85 7.50 H
Highest
1696 -69.56 -13 -56.56 -71.43 -71.88 1.33 5.80 \Y,
2544 -60.62 -13 -47.62 -68.59 -63.79 1.58 6.90 \Y,
3393 -66.60 -13 -53.60 -75.62 -70.10 1.85 7.50 \Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronis. FCC RF Test Report

Report No. : FG672003A

CDMA BC1(1xRTT)
Channel FTEAL:_E”; y (5:;:) (I(_jig::]t) I(_)l\rlflrt Reifj?ng P(S).vf/;(ler Txlfsasble ” gr;?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
3702 -62.01 -13 -49.01 -76.25 -63.72 5.08 6.80 H
5556 -60.96 -13 -47.96 -77.76 -62.63 8.03 9.70 H
7404 -56.69 -13 -43.69 -77.99 -59.07 9.43 11.81 H
Lowest
3702 -64.67 -13 -51.67 -77.1 -66.38 5.08 6.80 \Y
5556 -57.71 -13 -44.71 -74.8 -59.38 8.03 9.70 \Y,
7404 -56.92 -13 -43.92 -78.06 -59.30 9.43 11.81 \Y,
3762 -62.18 -13 -49.18 -76.42 -63.89 5.08 6.80 H
5640 -60.32 -13 -47.32 -77.12 -61.99 8.03 9.70 H
) 7518 -55.77 -13 -42.77 -77.07 -58.15 9.43 11.81 H
Middle 3762 -63.94 -13 -50.94 -76.37 -65.65 5.08 6.80 \Y,
5640 -58.70 -13 -45.70 -75.79 -60.37 8.03 9.70 Y,
7518 -56.87 -13 -43.87 -78.01 -59.25 9.43 11.81 Y,
3816 -62.27 -13 -49.27 -76.51 -63.98 5.08 6.80 H
5724 -60.09 -13 -47.09 -76.89 -61.76 8.03 9.70 H
7632 -56.13 -13 -43.13 -77.43 -58.51 9.43 11.81 H
Highest
3816 -63.27 -13 -50.27 -75.7 -64.98 5.08 6.80 \Y,
5724 -58.79 -13 -45.79 -75.88 -60.46 8.03 9.70 \Y,
7632 -56.02 -13 -43.02 -77.16 -58.40 9.43 11.81 \Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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